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Pharmacological interventions for smoking cessation are effective

Nicotine replacement therapy (NRT), nortriptyline, Some people may have tried to quit several times before
bupropion and varenicline can be effective aids to with medication. When choosing a pharmacological
smoking cessation. For people who have not tried any intervention for them it is advisable to select one that was
of the pharmacological therapies for smoking cessation, previously effective in suppressing the urge to smoke.*
initial choice can be guided by preference.
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It is not advisable to use a medication that:*

= Previously caused significant adverse effects for the
patient

= Was previously not very effective in suppressing the
urge to smoke

= The patient does not believe works

It is useful to explain the risks and benefits of each
treatment and allow the patient to help decide which is
best for them.* NRT is often used initially because of long
term experience with its use, its safety profile and cost-
effectiveness.?

Approximately two to three percent of people who attempt
to stop smoking, will quit with no pharmacological or
behavioural intervention.?

NRT is suitable for most people trying to stop smoking

and is available subsidised via Quit Cards

NRT effectively aids smoking cessation, approximately
doubling the chances of long term abstinence compared
with no treatment.? Approximately one in 14 people who
would have not otherwise stopped smoking, will do so
for at least six months after completing a course of NRT,
i.e., the number needed to treat (NNT) for NRT is 14 for

abstinence at six months.?

NRT is available subsidised on Quit Cards which can now
be distributed by general practitioners, nurse practitioners,
midwives and dentists. Quit Cards can be ordered at:
http://www.quit.org.nz/page/providers/QuitCards.php

This website also contains a useful flow chart for initiating
people on NRT, including which type and strength
NRT to choose, and recommendations for pregnant or
breastfeeding women and people aged less than 18
years.

@ See article on page 58 for more information about
NRT

Nortriptyline almost doubles the chances of long-term

abstinence from smoking

Nortriptyline is as effective as NRT or bupropion in
aiding smoking cessation.? The NNT is 11 for abstinence
at six months. The efficacy of nortriptyline appears to
be independent of its antidepressant effects, and is
not restricted to people with a history of depression or
depressive symptoms, during smoking cessation.®

Common adverse effects associated with nortriptyline
include drowsiness, dry mouth, constipation and nausea.?
It can also be dangerous in overdose.®

Dose

Nortriptyline is started while the patient is still smoking
and the quit date is set for ten to 28 days later. Initially
25 mg per day is taken and this may be increased up to
75 mg over ten days to five weeks as adverse effects allow.
The maximum dose should be taken for eight to twelve
weeks and tapered down at the end to avoid withdrawal

symptoms.* 2

Bupropion approximately doubles the chances of long

term abstinence from smoking

Bupropion therapy approximately doubles the likelihood
of smoking cessation.® The NNT is 11 for abstinence at
six months.? Adverse effects associated with bupropion
include insomnia, dry mouth and nausea. It is also
associated with an increased risk of seizures (estimated
to be about one in 1000).3 This risk is further increased
for people with a pre-existing seizure disorder, anorexia
nervosa or bulimia (or history), or those concomitantly
using drugs that lower the seizure threshold.*

Dose

Bupropion is started while the person is still smoking.
Initially 150 mg (one tablet) is taken daily for the first
three days followed by 150 mg twice daily from day four.
The evening dose can be taken early to avoid wakefulness
however there should be at least eight hours between
doses.?

BPJ|Issue 20 | 55



pasIpisqns AUa4ind 10U «

9SJN0J Y9aM-ZT 104 00/ $

9SIN02 Y9aM-8 10} 00T$

9SIN0D Y9OM-CT B IO} £$

(way Jad G$)
saguazo| Jo wng ‘sayodied
JO 9SIN0J Y99M-ZT 10} GT $

judwijeal) Jo 9SIN0d U0
Jo juaned o) 3509 ajewixoiddy

SOA

SOA

papIoAe 1589

SOA

AaA9 Yyum ajdoad ul asn

PapUBWIWIODaI 10N

papuawWWo9al 10N

14N @sn 01 a1eudoidde
2JoW 9q Aew JoASMOY djes
paJapISuU09 pue aoudalIadxa apIM

sayoled

ueyl Jamo| SI 9sop Ajiep |e10l se
paJajeld ale saduazo| J0 wng se
4yons sjnpoJd Jusniwisul — SaA

Aoueugaid ul asn

ash snoinaid

umouy 10N SaA uMouy 10N oN | Aq pajoasie Aoealyg
«19|ge1 |enduljgns
x1919EL PSET[e]=]] 19l08L ‘a8uazo| ‘yJajeyul ‘wng ‘yoled | :se a|qe[leAy
S.IOVIN

(jopewen ‘sauojouinb
‘syuessaldapnue ‘sonoyodsAsdinue
“8°9) p|oysaiy} 2Inzids ayl

JOMO| 01 UMoUy 8nup Auy

pa1e2IpuUIRAU0D
S| 8SN 1ULIWODUOD - S,|OVIN

suonoeiaul
Snup Jueoyiugis Ajleound

Suipaspsealg

[eMeIpyYLM |0Yod|e 81noy
JapJosip Jejodiq ‘s1ap.osip
Bunea ‘sainzias Jo AI01SIH

[N ue
Suimoljo) aseyd A1aA00381 81N0Y

suonesIpuIRIIu0)

dININIT A9 paJojuowl

3ulaq Ajuauing "uonoaiejul
|eIpJeOOAW pue uoneapl
|epIoins ‘uoissaldap JO Sased
Funeyew-1sod 1ng pajou SUON

(000T Ul T Al@1eWixoidde
)Sl1) S2INZIaS JO YSl pasealou|

(seiwyrhysie
‘sagueyd HoH3 "g'e) uonouny
Je|ndSeAoIpJed U0 S109}18 9SI9NPY

S LETIE]
asiaApe juedugis Ajjeaiuld

8 =INN

aouaunsqe

w83-3u0| JO S9aueyYd By} sajdul
0} sa|qnop Ajrewixoiddy

auljolualep

TT = INN
9ousulIsge wisl-3uo| Jo sedueyd
a1 sojqnop Ajorewixoiddy

uoidoidng

TT = 1INN
aousullsge wis)-3uo| Jo Sedueyd
Y1 sajqnop Aj@rewixoiddy

aulfyduyioN

7T = INN
aousulsge wisl-3uo| Jo Sadueyd
a1 so|gnop Ajor1ewixoiddy

SSOUDAI03YT

¢ UOINESS9) Zujows 40} suawieall nip jo uosiedwo) T a|qel

56 | BPJ | Issue 20



The quit date should be set for between days eight and
14 after starting bupropion. The person can continue
to smoke normally up until that point, and should stop
completely by day 14, aiming not to have a single puff after

this time.2

The recommended duration of treatment with bupropion
is seven to nine weeks, however longer treatment can be

considered for those who need it.*

Varenicline increases the chances of smoking cessation

two to three fold

Varenicline approximately doubles to triples the chance
of long-term smoking cessation compared with no
pharmacological treatment.® The NNT is eight for
abstinence at six months. Studies have shown varenicline
to be more effective than bupropion.® One open-label trial
showed it to be moderately more effective than NRT, at
end of treatment, however this difference disappeared
at one year follow up.® The efficacy of varenicline on
abstinence rates beyond 12 months has not been clearly
established.>’

Common adverse effects include nausea and abnormal
dreams. Nausea is often mild to moderate, usually subsides
over time and can be minimised by taking varenicline
with food and water.! There have been reports of serious
psychiatric adverse effects, including depression and
suicidal thoughts and behaviours (see BPJ 13, May 2008
for further information). There have also been reports
of serious cardiac adverse effects such as myocardial
infarction. Varenicline is currently being monitored on
the Intensive Medicines Monitoring Programme (IMMP),
and all clinical events occurring in people taking this

medication, should be reported.

Dose

The recommended dose of varenicline is:
= 0.5mg daily for three days

= Followed by 0.5 mg twice daily for the next four days

= Continue with 1 mg twice daily starting at day eight
and continuing through until the end of the 12 week

course.

Varenicline is started while the patient is still smoking
and they should stop smoking one to two weeks later.
An initial course is 12 weeks long and patients who have
successfully stopped smoking at 12 weeks, can continue
on varenicline for an additional 12 weeks, to increase the
chances of long term abstinence.*

See Table 1 for comparison of pharmacological
treatments.
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